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Series Parts Group Subclass Remark Page
SiRUB3A e
SEQUENCE DL7200C LA Date
LIST 2020/12/28
s mS % HE £
Ref.No. | new part No. Part name Name of parts Qty |Note
1 7200C01001 TR Face plate 1
2 288C01002 THIAR H Face plate agsket 1
3 S073184404 7 AR AT Screw 1/8X44 L=4 1
4 280001004 THIEB )7 AR Arm o0il shield 1
5 991001005 W 2 Rubber plug 2
6 991001006 BT i R L 5 Rubber plug 2
7 991001007 =R 2R AR Thread guide rod 1
8 $094762809 J& T AR IRET Screw 3/16X28 L=9 9
9 288001009E J& R Side plate 1
10 288001010E Ji& AR Gasker 1
12 991001012 AN Safety lable 1
13 288001013EC HLFEd Machine cover 1
14 730001014E 25 Clamp 1
15 280001074 (5L 52 7vN Inspection sign 1
16 M090300506 URIEET Screw 4
17 991001017 THIEFLEE Rubber plug 1
18 991001018 Sk gk E 2D Magnet cord rubber 1
19 720001012T INFe LR A A Thread tension asm 1
19-1 991001019-1 INJE LRMBET Small clip line screw 1
19-2 991001019-2 INJe 2 5t e ki Thread tension guide 1
19-3 991001019-3 AN Thread tension disk 2
19-4 991001019-4 7N e 2 Thread tension spring 1
19-5 720001012T-5 7N ER R Thread tension nut 1
20 S114374006 NI LR LA S HRRAT Screw 1
21 720001038C PhLLBH 1 = Thread take—up lever cover 1
22 S094762806 PR3 B ARET Screw 3/16X28 L=6 1
23 991001023 e Arm thread guide right 1
24 S074374006 LR ENRET Screw 11/64X40 L=6 1
25 720001012C Je 248 LA Thread tension asm 1
25 720001012CH LB ERD Thread tension asm 1
25-1 720001012C-1 e £ B RE Tension nut 1
25-2 991001025-2 Je 2k 1 BhAR Rotating stopper 1
25-3 991001025-3 P35% Rotating stopper 1
25-4 991001025-4 e 28 AR Thread tension disk presser 1
25-5 991001025-5 Je bR Thread tension disk 2
25-6 991001025-6 e LR NBET Tension post 1
25-7 991001025-7 ek % Take—up spring 1
25-7 991001025H-7 PRk (ERD Take—-up spring 1
25-8 991001025-8 R 4 T R Tension post socket 1
25-9 S143574005 Je LB AR 22 K [ RET Screw 9/64X40 L=5.5 1
25-10 991001025-19 0% J% 0 ring 1
26 S115952811 TR AR S RIBET Screw 15/64X28 L=7 1
27 LA1137 ALRET Tension releasing 1
28 991001028 EFR GERL/AHEA Throat plate 1
28 991001028D AR OREHIE/3HEA) Throat plate 1
28 030301022 B B2. 6 CKBER/3HE) Throat plate 1
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Series Parts Group Subclass Remark Page

SirRUBA 213

SEQUENCE DL7200C LA Date

LIST 2020/12/28

29 280001071 YAFRTR Safety marking 1
30 S0443740067 AR IRET Screw 11/64X40 L=6 2
31 280001031 I /n) Arm thread guide left 1
32 S074374006 T B ANRET Screw 11/64X40 L=6 1
33 991001033 THIAR 1875 FLJE Rubber plug 2
34 $094762811 TR AT Screw 3/16X28 1=8 3
35 991001035 HERR H A Slide plate asm 1
35 991001035D HERR A1 CRBERRD Slide plate asm 1
35-1 991001035-1 HEWR Slide plate 1
35-2 991001035-2 HEAR Bed slide spring 1
35-3 S082385602 HEM L ARET Screw 3,/32X56 L=2.2 2
36 991001036 JERAR A Bed slide spring 4
37 280001037 il g8 Ruler stopper 1
38 S074374006 B IRET Screw 11/64X40 L=6 1
39 991001058 IEtivES Rubber plug 1
40 288001063E PR TR H 265 28 Rubber plug 1
41 280001041 GRek A A Winder assembly 1
41-1 991001041-1 Y REE4 Ring E4 9
41-2 991001041-2 GRLR il KL s Bobbin base 1
41-3 991001041-3 el Spool 1
41-4 991001041-4 045 P9 0 ring 1
41-5 991001041-5 P E[S6 Flat washer 1
41-6 991001041-6 LRI Winding wheel 1
41-7 991001041-7 T2ETMBX5 Screw M5x5 2
41-8 991001041-8 5 5 #4129 Rubber washer 1
41-9 991001041-9 W e L e 2 A Shuttle cam asm. 1
41-9-1 991001041-9-1 I Shuttle cam 1
41-9-2 991001041-9-2 IZETM5X5 Screw M5x5 1
41-9-3 991001041-9-3 RS A Shuttle clamp shaft 1
41-11 991001041-11 T H B S6 Flat washer 2
41-12 991001041-12 TR R Shuttle arm handle 1
41-13 991001041-13 BZETM4AX12 Screw 1
41-14 991001041-14 B Bobbin clip 1
41-15 991001041-15 IZETSM4. 76 Screw 2
41-16 91001041-16 MRS R Bobbin base 1
41-17 991001041-17 GELBAT AT Winding lever 1
41-18 991001041-18 L Spring 1
41-19 991001041-19 ik Spring 1
41-20 991001041-20 0425 44 Bl S5 0 type sealing ring 1
41-21 991001041-21 £ circlip 1
42 M080500810 GRLR A IRET Bobbin screw 3
43 991001043 H128 7] Knife 1
44 S093574005 FILL TIIRET Knife screw 2
45 720001046 LR e 2k IS4 A Thread tension asm. 1
45-1 280001045-1 e £ W2 R Tension nut 1
45-2 991001045-2 Je R ET Tension post 1
45-3 991001045-3 Je Lk ik Tension spring 1
45-4 991001045-4 Je 2B Thread tension disk presser 2
45-5 991001045-6 Je R ZRE (R Tension nut 1
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Series Parts Group Subclass Remark Page

SiRrU3A 33

SEQUENCE DL7200C LA Date

LIST 2020/12/28
46 288C01010G HLWL B 5 Motor housing 1
47 M180500820 WRET Screw 4
48 288001048E 5T FF A Reverse seam lamp switch assembly 1
49 280001049 K&n) Presser bar thread guide 1
50 280001050 HES IS Switch support for reverse seam lamp 1
51 S153574006 KEn) B g ET Screw 1
52 S094762806 R AT IO [ 2 MR T Screw 1
53 5074374007 ZHRE A IRET Screw 1
54 991001052 T2 AR A 0il plate assembly 1
55 S093574016 THZRAR ] 7€ 15T Screw 2
56 991001056 SRR AR Bobbin Washer 1
57 600011037 B yAR 38 Grease plate gasket 1
58 730001058E g Fk1 Wire clip 1 1
59 S094762806 2k JehBET Screw 1
60 991001039 ey Pole 2
61 7200C01061 5 Modle plate 1
62 W230651004 PRI Spring washer 2
63 280001066-1 2k Plastic clip 1
1 2 3 4
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SitUsSA

Series Parts Group

Subclass Remark

Page

1/2
SEQUENCE DL7200C LB Date
LIST 2021/02/26
s RS £ HE E-3:3
Ref. No. new part No. Part name Name of parts Qty Note
1 720003010 i ETER Hand lifter 1
2 991004002 FE AR08 ET Screw 9/64X40 L=10 1
3 991004003 FE MR FAho By 1] Rubber ring 1
4 LB1112 JE AT A BB A hand lifter cam asm 1
5 991004005 IR Presser bar bushing lower 1
6 5073574011 JEERET Screw 9/64X40 L=11 1
7 991004007 HIFLAT RS Link shaft 2
8 991004008 R# E-ring 5 7
9 991004009 JE A Presser foot asm 1
9 991004009H FR AL U5k Presser foot asm 1
10 991004010 6 R IRAT RR4ET Hinge screw 1
11 991004011 SR ATl 24T Hinge screw 1
12 991004012 6 R TR Knee lifter connecting rod 1
13 991004013 6 HE B S AT AT Lifting lever link 1
13 991004013-H RS OERD Lifting lever link(Thick material) 1
14 991004022 AL TR 55 7 % Tension release return spring 1
5 5910010221 LTS3 KD (ot oo e (e ! !
15 991001027 FALR 4T Tension release supporting pin 1
16 991004026 AR TR ME A Y Tension release shaft 1
17 720003025C VA EARET 411 Presser adjurting screw nut 1
17 720003037CH W EAEET A RERED Presser adjurting screw nut 1
17+ 720003025C-2 i 2 B Presser adjurting screw nut H 1
18 720003025C-1 i ERRET Presser spring regulator 1
18 720003025CH-1 VERRET (JERD Presser spring regulator H 1
19 991004029 AR Presser adjurting spring 1
19 870004004 PR ERD Presser adjurting spring H 1
20 280004006 JEA S48 Presser bar guide bracket 1
21 991004031 JEAT Presser bar 1
22 281004019 BIFTAT 244 Knee lifting cross rod asm 1
22-1 991004032-1 6 BRI AT AT Hand lifter link 1
22-2 991004032-2 e BT B AR Lifting lever 1
22-3 180004022 ¥ B AT Knee lifting cross rod 1
22-4 280004019-4 g Washer 1
23 991004033 W SHF Presser guide bar 1
24 S126354006 FYRIRET Screw 1
25 991004025 FAZRTIRR Thread tension relerse wire 1
26 991004017 PrLR AR Stay plate 1
27 S073574007 bR R [ R T Screw 9/64X40 L=7 1
28 720004028C FIRZREM Wire holder bracket upper 1
29 7200C10009 AR ZH A S R ET Screw 3/16X28 L=6 1
30 991004034 gk (K Pull line(long) 1
30 991004034-D ik (D Pull line(short) 1
31 991004020 LT IR B Nut 3/16X32 2
32 991004023 FA L4 T e Lower bracket 1
33 5095952810 B E[E RAET Screw 15/64X28 L=10 2
34 991004021 R AR Down stay plate 1
35 S073574014 TR [ R4 Screw 9/64X40 L=7 2
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Series Parts Group Subclass Remark Page
SirUSA 2/
SEQUENCE DL7200C LB Date
LIST 2020/12/28
36 870003033 EEPIHER] 0il retaining pad 1
37 930001065 5 Reed spring 1
38 991004042 iy Shim 1
39 991004041 EEMILE 0il retaining cap 1
40 991002036 ) Shim 3
40 991002036H LY Shim 3
41 991004037 ISl Subassembly 1
42 991004038 SR Lower bracket assembly 1
43 991004039-1 ARAE. Rubber gasket 3
44 991004036 JE IR 48 Presser foot protection frame 1
1 2 3 4
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Series Parts Group Subclass Remark Page

SiRrRUBA T

SEQUENCE DL7200C LD Date

LIST 2020/12/28

B FwmEs % W HE | B

Ref.No. | new part No. Part name Name of parts Qty Note
1 288004003 BIERLEF Feed adjust rod 1
2 288004002 B RDEFRY Feed regulator pin 2
3 288005003EQX {51 5% 4 30 HL AL Reverse stepping motor 1
4 288004041 HHER 0il seal 2
5 288E05019 15 55 P AT AR Reverse lever crank 1
6 M180400714 WBAT Screw 4
7 288004040 # E-ring 2
8 M180500822 IRET Screw 1
9 S144374006 BRETSM11/647X40 Serew 11/64X40 1
10 991005065 I A IRET Screw 1
11 991005049 A 8 AT HE Feed rocker shaft bushing 2
12 991005012 ERNER Rocker shaft connecting rod 1
13 991005013 IERLEFTHY Walking foot long pin 1
14 S073574005 ERLEATHIIRET 9/64 X40 Screw 9/64X40 1
15 991005015 R ERT Connecting rod 1
16 S084374007 TUEIZET  11/64X40 Screw 11/64X40 1
17 991005030 LIRS Retaining ring 1
18 991005059 PR BN AR e A B Adjusting link fulcrum shaft 1
19 $126354004 R S EIRET 1/4x40 Screw 1/4x40 4
20 991002015 EEE] Thrust collar 2
21 S084374012 T XIRET 11/64X40 Screw 11/64X40 1
22 991005022 TR AR A Walking foot short pin 2
23 991005023 K25 Connecting link long pin 2
24 991005024 FIHBBNIR Connecting link short pin 2
25 288E04011 1R 50 i Feed adjust link asm 1
26 991005026 FRBIIR e A Adjusting link fulcrum shaft 1
27 991002001 FHERET15/64 X 28 (2-32) Screw 15/64X28 1
28 $123574005 TEFTHSISRET 9/64 X40 Screw 9/64X40 2
29 991005029 T O Feed bar shaft 1
30 991005030 LIRS Retaining ring 1
31 D1711D AR (BRL/ 3HET) Feed dog 1
31 991005031D A (OREHEE/3HEA Feed dog 1
31 030304001 AT (KIERR /37 Feed dog 1
32 5073184406 EATTFUEET 1/8X 44 Screw 1/8X44 2
33 991005033 FHRIAE Feed bar asm 1
33 991005033D TR CRTeR) Feed bar asm 1
34 991005054 HF X Driving shaft crank asm. 1
35 S074762812 FIRPEISET 3/16X28 Screw 3/16X28 1
36 991005052 SFHRRE CF BT Feed bar crank asm. 1
37 991005037 IEA b Feed rocker shaft 1
38 991005038 AT AR Walking foot middle pin 1
39 S073574006 A ARE] 9/64 X 40 Screw 9/64X40 1
40 N217142805 0 AT A 0 B Nut 1
41 991005041 JEAT A Feed rocker shaft crank 1
41 991005041D &AM CREFER L 5mm) Feed rocker shaft crank 1
42 S074762815 IEA ARIRE] 3/16 X 28 Screw 3/16X28 1
43 991005043 8T 5 #R Lifting rocker asm. 1
44 S074762815 0I5 MARIBET 3/16 X 28 Screw 3/16X28 1
45 991005045 I EAT AL R T Hinge screw 1
46 991005046 R Feed driving shaft 1

[ [ [
1 2 3 4 S5
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Series Parts Group Subclass Remark Page
SiRrUBA 1
SEQUENCE DL7200C Date
LIST 2020/12/28
P55 S % W BE | &E
Ref.No. | new part No. Part name Name of parts Qty |Note
1 991003001 EHAT 1 L3E Upper Cap 1
2 991003002 A EE Needle bar bushing upper 1
3 991003003 EFFF Needle bar 1
3 991003003H EFE (KD Needle bar (heavy duty) 1
4 9910030324 BT B 2 A Slide block 1
4-1 991003032 B3 B A i Slide block base 1
4-2 991003006 EF AR I B Slide block 1
5 991003004 AT AT Needle rod holder asm. 1
6 S073574007 EI AR R ET Screw 9/64X40 L=7.5 1
7 991003007 AT T B Needle bar thread guide 1
8 991003008 AP E Needle bar bushing lower 1
8 991003008H A FE CRIER) Needle bar bushing lower 1
9 991003010 AR ARRCEIN Needle bar thread guide 1
9 030302025 EFAFIE£R R (9911H1LEY) Needle bar thread guide 1
10 S083184405 HUETIRET Screw 1/8X44 L=4.8 1
11 991014011 HlEF DBx5 14# Needle DBx1 #14 1
11 991003011H-5 Bl DPx5  20# Needle DPx5 #20 1
12 991003012 i A Gear pinion asm. 1
12-1 991003014 < e Gear asm. 1
12-2 S116354008 DI IRET Screw 1/4X40 L=8 2
12-3 991003016 3 et ity Pinion asm. 1
12-4 S116354008 DI IRET Screw 1/4X40 L=8 2
12-5 S116354008 DI IRET Screw 1/4X40 L=8 2
12-6 991003019 BB N A Gear asm. 1
12-7 991003021 N Pinion asm. 1
12-8 S116352808 DN IRET Screw 2
13 $145952806 e b B R Screw 1
14 991003016-1 3R e Upright shaft bushing, lower 1
15 991003014-1 U Ay Upright shaft 1
16 991003017 BN E Upright shaft bushing, lower 1
17 991003028 PR ERET 0il seal screw 1
18 991003027 T A PR A 0il wick 1
19 991003026 GRS Lower shaft front metal 1
19 991105012 NHIRTFHE (9911HL5Y) Lower shaft front metal 1
20 991003022 T Lower shaft 1
20 991107001 A (9911 HLED Lower shaft 1
21 991006047 Fhh & Lower axle sleeve 1
22 030306031 A B 0il Seal 1
23 991003020 RiEE]E] Thrust collar asm. 1
24 S074374005 A Rl R T Screw 11/64X40 L=5 2
25 991003018 TS Bushing rear 1
26 $145952806 LR RET Screw 1
27 991003030 o Bobbin case 1
27 030306010 H7e (FL99ll) Bobbin case 1
28 991003029 25 Bobbin 1
28 030306011 B (FR9911) Bobbin 1
1 | 2 | | 4 5




Series Parts Group Subclass Remark Page

SiRUBA 2l

SEQUENCE DL7200C LE Date

LIST 2020/12/28
29 991003015 ERR Hook asm. 1
29 030306012 KRR (991 1H17Y) Big Hook asm. 1
30 991003023 TR e i) Bobbin case holder 1
30 030306026 e E LA (9911 H1AY) Bobbin case holder 1
31 S084374011 TEAR & 1o A MR %ET Screw SM11/64X40 L=11 1
32 991003032 iZvda) Screw 2
33 280003036 [ ek Needle bar linoleum 1
34 LL1122 s 0il core 1
35 991003037 H2RET Screw 1
36 S074374008 TR ARET Screw SM11/64X40 L=8 2
1 2 3 4

P13
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Series Parts Group Subclass Remark Page

SiRUBA »

SEQUENCE DL7200C LH Date

LIST 2020/12/28

s mE % W BE | £E

Ref.No. | new part No. Part name Name of parts Qty |[Note
1 991002001 PRERIERT R IRET Screw 15/64%X28 L=10.5 1
2 991002002 PR IEATEY thread take-up crank shaft 1
3 280003036 YAV e PR ) B Roller felt 1
4 991002004 HRER AT 1 thread take-up lever asm 1
4 9910020041 PREEAT AL ERD thread take-up lever asm (heavy duty) 1
4-1 991002004-1 LAt take—up lever 1
4-2 9910020042 PR IEFT Pick line connecting rod 1
4-2 991002004-2D PR IEF Pick line connecting rod 1
5 991002005 BRLRAT IRl 7k Needle bearing 2
6 991002006 PRk hm Needle bar crank 1
6 991002007H Pee e (R Needle bar crank (heavy duty) 1
7 991002007 AT EFT Needle bar crank rod 1
8 991002008 PhLk th A /e e iR e T Left screw 9/64X40 L=4.8 1
9 991002009 EFFT R LA Needle bar crank asm 1
9 991102009H RIS R RD Needle bar crank asm (heavy duty) 1
9-1 S127142816 ET AT R S T MR ET Screw 9/32X28 L=16 1
9-2 $116354006 PRER i & AR ET Screw 1/4X40 L=6 2
9-3 991002009-3 SR 2207 P Rubber 0 ring 1
9-4 S077142815 ETFF R E AL IRET Screw 9/32X28 L=15.5 1
9-5 991002009-5 LR Needle bar crank 1
10 991002010 RO Fe 2 Feed drive eccentric cam asm. 1
10-1 S076354011 ERHR O IRAT Screw 1/4X40 L=11 2
10-2 991002010-2 ERME OV Feed drive eccentric cam 1
11 $093574006 IERMIR 046 TR ARARET Screw 9/64X40 1=6 2
12 991002012 LHEE Mainshaft back bush 1
13 991002013 s 0il seal of mainshaft back bush 1
14 991002014 % Snap ring 1
15 991002015 RESTc | Thrust collar asm 1
16 S116354006 AR R RRAET Screw 1/4x40 L=6 2
17 991002017 Bat GRS Main shaft front bushing asm. 1
18 870002008 i Bushing intermediate 1
19 991002019 WAL E Rubber 1
20 991009008 PR EFT Y i 2k Thread take—up crank shaft felt 1
21 M140500806 FAURAET Screw 2
22 288C02019G T4 Hand wheel 1
23 288002010 - Main shaft, upper 1
24 991002024 Ay T 0il amount adjusting pin 1
25 991002025 b T RSO B I Rubber ring 1
26 991002026 B RO 25 AR Thrust collar 1
27 S145952806 EREIEES ) Screw 1
28 288002028EQX FEHL Servo Motor Assy. 1
29 288002029EQX Y b 25 Film Rotating And Encoder Assy. 1
30 280002014 P Washer 3
31 M180500814 B2RET M5%14 Screw 3
32 M070300505 BRET M3%5 Screw 3
33 W220801605 o Washer 1
33 W220801605-1 o Washer 1
34 870002013 MiEEE 0il throttle 1
35 S078732811 HRAT Screw 1

[ [ [

1 2 3 4 5
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Series Parts Group Subclass Remark Page
SiRUBA .
SEQUENCE DL7200C LL Date
LIST 2021/02/26
5 FEmS % BE | &
Ref.No. | new part No. Part name Name of parts Qty |[Note
1 991009001 HI T 0il sight window 1
2 991009002 i 0 74 Rubber ring 1
3 720009003 A B Main shaft oil tube B 1
4 $094762806 Rl SR ET Screw 3/16x28 L=6 1
5 991009005 [ENIES 0il felt presser 1
6 991009006 [l & 0il return tube asm 1
7 991009007 [l JH A Holder 1
8 991009008 JERHh I 26 0il wick 2
9 991009009 THEAR I R R AT 0il adjusting screw 1
10 991009010 AR I R AT Spring 1
11 288008011EP TR 0il tube 1
12 991009012 WA Lubricating oil pump asm 1
12-1 991009012-1 T 2R 0il pump installing base 1
12-2 991009012-2 FHERZES 0il pump 1
12-3 991009012-3 e 0il pump impeller 1
12-4 991009012-4 TR S MRAT Screw 3
12-5 991009012-5 A Lubricating oil pump cover 1
12-6 991009012-6 T A FEIR 0il pump impeller cover 1
12-7 991009012-7 BNV Plunger 1
12-8 991009012-8 FEgEE Plunger spring 1
12-9 991009012-9 FEZENRET Plunger screw 1
12-10 991009012-10 T A A Hook driving shaft oil tube 1
12-11 M070300508 IR ZHIRET Screw M3 L=8 3
13 991009013 IR R A 0il pump support, large 1
14 5074374010 THIRIRET Serew 1
15 991009015 Pk Rubber joint 1
16 991009016 s andl ik Bobbin pulley 1
17 S144374006 GeLR A KB R AR AT Screw 2
18 991009019 L Asphalt felt 1
19 7SD15005 T ARAT Screw 15/64x28 L=10 1
20 720009018 EEL Baffle 1
20 720008020 R Baffle 1
21 180006021 YRR IR T Screw 1

P17
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Series Parts Group Subclass Remark Page
SiRUBA 22
SEQUENCE DL7200C LL Date
LIST 2020/12/28
5 FmS % HE |&E
Ref.No. | new part No. Part name Name of parts Qty |Note
1 991010001 VH AR A 0il reservoir asm 1
2 991010002 MiiEy 0il reservoir 1
3 991010003 M B 0il reservoir gasket 1
4 S077942407 HenhfLIRET Screw 5/16x24 L=7 1
5 991010005 HenFLIRET O A | Rubber ring 1
6 991010006 6 TR X Bl A Knee lifting rotating arm 1
7 991010007 1) AL Spring 1
8 991010008 6 S o 11 141 E-ring 1
9 991010009 6 R AT H 3k Vertical shaft fitting arm 1
10 991010010 RPN MR ET Screw 2
11 N210601006 1] il A R A 18 75 R R Nut M6 2
12 M120601030 R 1e i A R A T R T Screw M6 L=30 2
13 M190601018 1w AR R ET Screw M6 L=17.5 1
14 991010014 EERake| Knee press cross shaft 1
15 991010015 FRAF LA Knee pan plate asm 1
16 991010016 FRYNT ek Knee pan plate cover 1
17 991010017 FEFT Knee pan upright shaft 1
18 991010018 FRYFT 4 Knee pan plate rubber 1
19 991010019 ERHR Knee pan plate 1
20 991010020 ERAFRE Sk Knee pan plate support 1
21 M190601012 PSR IBET Screw M6 L=12 1
22 991010022 T AT Knee lifter push rod 1
1 2 3 4 5
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Series Parts Group Subclass Remark Page
SirUBA /3
SEQUENCE DL7200C LU Date
LIST 2020/12/28
o) PmS & W HE | &E
Ref.No. | new part No. Part name Name of parts Qty |Note
1 S094374012 I25T1/647x40 L=12 Screw SM 11/64x40 1=12 2
2 991006049 R Washer 1
3 991006003 TIZEE#R Partiality shank 1
3+ 991006003+ AL e &Y Partiality shank washer 2
4 991006004 ) J] [l 52 BB ET Screw 2
5 991006005 7] Motorial knife 1
5 991006005H-1 1 JEED Motorial knife (heavy duty) 1
5 991006005D 71 CRIERD Motorial knife (big hook) 1
6 991006006 B2 FESMIV/64°x40 Nut SM 11/64x40 1
7 991006007 ZPApS Knife bracket 1
7 991110008 14 (9911HLED Knife bracket 1
8 S043574006 TE IR IBET Screw 1
9 LU1711 5EJ] Secant knife 1
9 991006009D FET) CRIERD Secant knife(big hook) 1
10 991006010 2R Protect needle patch 1
11 991006048 4 84.5x8x0.5 Washer 4.5x8x0.5 2
12 991006012 IDAEISNILER i Thread shear rock arm 1
13 991006013 X ) AR 1L B Positioning block 1
14 991006014 FE Spring 1
15 S094763214 B2ETSM,3/167x32 L~14 Screw SM3/16x32 L=14 1
16 991006016 I ES Axle sleeve 1
17 S125952806 AT Screw SM 15/64x28 L=6 1
18 991006018 IR Bl AR A Short bush 1
19 S156354010 B2ET SM1/47x40 1=10 Screw SM1/4x40 L=10 2
20 991006020 P12k e B Pole 2
21 991006021 A Thread shear cam 1
22 S073574006 BZETSM9/647x40 L=5 Screw SM9/64x40 L=6 1
23 991006023 EAFIRAT Screw 2
24 991006024 HEFF Knife shaft connecting rod 1
25 991006025 1) T Bz A Cutter crank shaft 1
26 991006026 5 i Spring cover 1
27 991006027 AL SR DA Spring 1
28 991006028 V)26 ™ % il A 2 A Thread shear rock arm shaft 1
29 S116354006 B24T SMII/64 x40 Screw 1
30 991006030 B Rool shaft assy 1
31 991006031 R R) Nut 1
32 991006032 VDAL S~k Thread shear shaft 1
33 991006033 F#E6 Retaining ring 1
34 991006034 P Ak 2 i Magnetic plug cushion mat 1
35 991006035 2k r R TS Magnetic plug pin 1
36 991006036 12 RESM1/47x40 Nut SM 1/4x40 1
37 991006037 P Washer 1
38 S075952810C kT Screw 1
39 991006039 12 M4 Nut M4 2
40 991006040 1) 25 W f gk S 21 Magnetic plug cushion mat 1
41 991006041 T2 e Thread loose seat 1
'y} 991006042 P Spring 1
43 991006043 WRET Screw 1
44 288E06043 B 2 o Ak A A Magnetic solenoid asm 1
45 $123574014 TE TV URET Screw 1
[ [ [
1 2 3 4 5
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SEQUENCE DL7200C LU Date
LIST 2020/12/28
5 RS % N c ¢ HE  #E
Ref.No. | new part No. Part name ame ol parts Qty |Note
1 288007001EQXC P T AR 2 A Needle selection box asm. 1
2 S073574008 HEAT Screw 4
3 288007003EQXC EERsEAER ad Electronic control module 1
4 S074762820 T Screw 3
5 288007006EF L e 2R 2R A4 Electroni conductor holder asm. 1
6 991008006 EGian Contact pin 2
7 S144762805 FEL - e 2 25 ] 5 T Screw 3/16X28 1
8 288007008E ERERLE 2 Signal Connecting line 1
1 2 3 4 5
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SEQUENCE DL7200C LU Date
LIST 2020/12/28
e W= FFR N . BE |
Ref.No. new part No. Part name ame ol parts Qty |Note
1 7200C10001 R y Press Plate 1
2 920015002 e e A e Rk foot lifter electromagnet 1
3 S094762809 HAET SM3/16x28 1.=9 Screw 4
4 920015004 WRET Screw 1
5 920015005 R EATATE Lever sleeve for lifting presser foot 1
6 920015006 LS Nut 1
7 7200C 10007 IXENFT Driving Lever 1
8 7200C10008 b Bearing 1
9 7200C10009 HEET SM15/64x28 L=12 | Screw 2
1 2 4
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SiRUBA ”
SEQUENCE DL7200C LW Date
LIST 2020/12/28
Fs RS % W HE | £E
Ref.No. | new part No. Part name Name of parts Qty |Note
1 991013001 T e A Thread stand asm 1
2 991013002 2 B A Spool retainer 2
3 991013003 LRALET Spool pin 2
4 991013004 LRI Spool rest cushion 2
5 991013005 ESEi Spool rest 2
6 M090601016 LA LR IIRET Screw M6X16 2
7 991013007 2R 2RI 2 R Thread guide arm joint 2
8 991013008 Sy Rl E Al §574 Spool rest rod rubber cap 1
9 991013009 LRI LR AT Spool rest arm 2
10 991013010 LI B Spool rest rod upper 1
11 991013011 IR F Rk Spool rest rod joint 1
12 M090500814 BRI H Sk 4T Screw M5X 14 2
13 N210500805 PN 1 S W R Nut M5 2
14 991013014 ZRBEAF R Spool rest rod lower 1
15 991013015 i £ Thread guide 2
16 991013016 LR AT R Spring washer 2
17 991013017 LRI ET B Nut M5 2
18 991013018 LRGN R B MR B Nut M6X1.5 1
19 991013019 2 BT X [ 0 R Washer 16X30X2.6 2
20 991013020 ] R R 5 5 A ] Spring washer 1
1 2 3 4 5

P27



SitUsSA

PARTS LIST

Series Parts Group Subclass Remark Page

1/1

DL7200C LY Date
2020/12/28

P28
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SiRUBA o
SEQUENCE DL7200C LY Date
LIST 2021/03/22
e FmE £ K BE | &E
ef. No. new part No. Part name Name of parts Qty [Note
1 991014001 WLk IE B AL A Machine hinge plate asm. 2
2 991014002 BUkE B FEAT Nail 4
3 991014003 WL 4 g Machine hinge plate 2
4 991014004 222 7] (KD Screw driver, large 1
5 991014005 WALz ) (D Screw driver.mendium 1
6 991014006 W227] () Screw driver. small 1
7 991003029 s Bobbin 2
8 991014008 MLk & Machine head cover 1
9 288011012 Bk AT Machine head holder 1
10 991014010 AR AT 0il reservoir asm. 1
11 991014011 P& DBx1 #14 Needle DBx1 #14 4
11 99100301 1H-5 HUEF DPx5 #20 Needle DPx5 #21 4
12 991014012 BiZa (A) quakeproof washer A 2
13 991014013 B g (B) quakeproof washer B 2
15 990000002 EEABUIE speed controller 1
16 991014018 PR 28 e SR ET speed controller screw 5
17 990000001 S PIAT speed controller pull rod 1
18 990000003 N5 Power cord 1
1 2 3 4 S5
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